3DPrintMi BOM v4 robotdigg
 Share
The version of the browser you are using is no longer supported. Please upgrade to a supported browser.Dismiss

 
View only
 
 
Still loading...
ABCDEFGHIJKL
1
Selectable
2
3
ITEM NO.QTY.PART NAMECATEGORYDESCRIPTIONUnit Price ($)Price ($)Source
4
11Y End Motor Printed PartsY Axis assembly00
5
21Y End IdlerPrinted PartsY Axis assembly00
6
31Y Carriage_A_Ver.2Printed PartsY Axis assembly00
7
41Y Carriage_B_Ver.2Printed PartsY Axis assembly00
8
51X End MotorPrinted PartsX Axis assembly00
9
61X End IdlerPrinted PartsX Axis assembly00
10
71X CarriagePrinted PartsX Axis assembly00
11
81Extruder mountPrinted PartsX Axis assembly00
12
92Frame BracePrinted PartsX & Y Brace00
13
101Z Endstop - Knob HousingPrinted PartsAdjustable Z Endstop assembly00
14
111Z Endstop - Endstop HousingPrinted PartsAdjustable Z Endstop assembly00
15
122Z Housing_Ver.2Printed PartsZ Housing assembly00
16
132Z Rod BracePrinted PartsZ Housing assembly00
17
144Z CouplingPrinted PartsZ Housing assembly00
18
152Top Z StabilizerPrinted PartsZ Housing assembly00
19
162Endstop mountPrinted PartsEndstop for X & Y00
20
175KnobPrinted PartsBuild Platform & Z endstop 00
21
182Belt Idler 608Printed PartsBelt pulleys for X & Y00
22
192Y Carriage Extender_APrinted PartsExtenders for 200mm x 200mm HBP00
23
202Y Carriage Extender_BPrinted PartsExtenders for 200mm x 200mm HBP00
24
191Aluminum Plate (PLA Only)ElectronicsNo HBP(Will need to drill mounting holes)3.433.43http://www.robotdigg.com/product/99/MK2B-Heatbed
25
201No glass needed------------------------------
26
215Compressible SpringHardwareAdjusting Print Bed and Z Endstop0
27
222GT2 20 teeth pulleyHardwarePulley drive system24http://www.makerfarm.com/index.php/hardware/gt2-gear.html
28
232GT2 BeltHardwarePulley drive system24https://www.lulzbot.com/?q=products/gt2-1164mm-6mm-belt
29
2411LM8UUHardwareLinear Bearings0.66.6http://www.robotdigg.com/product/13/LM8UU-Linear-Bearing
30
253608 Skate BearingHardwareBelt Pulleys0.30.9http://www.robotdigg.com/product/12/608ZZ-Ball-Bearing
31
264Zip TiesHardwareTo secure LM8UU bearings on the X ends.14Local Hardware store
32
272Vinyl tubing (L x OD x ID)
3/4" x 1/4" x 3/16"
(3cm x 6.35mm x 4.32mm)
HardwareFor Z couplings, inserted on Z motor shaft12http://www.mcmaster.com/#standard-vinyl-tubing/=mry334
33
2810M3 Pan Head Phillip x 10mmHardwareNuts & Bolts2.562.56http://www.mcmaster.com/#92005A120
34
2925M3 Pan Head Phillip x 18mmHardwareNuts & Bolts6.946.94http://www.mcmaster.com/#92005A127
35
309M3 Pan Head Phillip x 25mmHardwareNuts & Bolts3.23.2http://www.mcmaster.com/#92005A130
36
3137M3 hex nutHardwareNuts & Bolts1.041.04http://www.mcmaster.com/#90592A009
37
3250M3 washerHardwareNuts & Bolts1.581.58http://www.mcmaster.com/#91166A210
38
3368mm drill rod x 450mmHardwareX, Y & Z linear rails (cut to length)5.616.8
http://www.robotdigg.com/product/113/Rostock-Mini-492mm-Long-8mm-Diameter-Smooth-Rod-Pack
39
EnglishHardware
40
3321/4 inch x 5 inch BoltHardwareY Carriage assembly1.563.12http://www.boltdepot.com/Product-Details.aspx?product=9017
41
3481/4 inch hex nutHardwareY Carriage assembly2.12.1http://www.mcmaster.com/#90490A029
42
356#18-8 Washer (ID = 1/4 inch)HardwareY Carriage assembly2.192.19http://www.mcmaster.com/#90108A411
43
EnglishHardware
44
3625/16 inch x 1-1/2 inch BoltHardwareX & Y Pulleys0.591.18http://www.boltdepot.com/Product-Details.aspx?product=3830
45
37475/16 inch Hex NutHardwareNuts & Bolts4.054.05http://www.mcmaster.com/#90473A030
46
38411/4 inch (ID = 5/16 inch) WasherHardwareNuts & Bolts3.213.21http://www.mcmaster.com/#90108A413
47
394
5/16-18 x 18 inches Threaded Rod
HardwareY Gantry (cut to length)1.516.04http://www.mcmaster.com/#98957A634
48
403
5/16-18 x 16 inches Threaded Rod
HardwareX Gantry & Z Stabalizer (cut to length)00http://www.mcmaster.com/#98957A634
49
412
5/16-18 x 12 inches Threaded Rod
HardwareLead Screw Drive (cut to length)00http://www.mcmaster.com/#98957A634
50
421Direct Drive Vert-Xtruder - Ubis Cartridge HotEnd (1.75mm)ElectronicsExtruder (Sub Assembly)29.9929.99http://store.qu-bd.com/product.php?id_product=135
51
431Direct Drive Vert-XtruderPrinted Parts00http://www.thingiverse.com/thing:137806
52
445NEMA17 Stepper MotorElectronics1 - X Axis
1 - Y Axis
2 - Z Axis
6.834http://www.robotdigg.com/product/7/NEMA17-Stepper-Motor-40mm-Long,-1.2A
53
453Mechanical EndstopElectronicsMechanical end-stops1.113.33http://www.digikey.com/scripts/dksearch/dksus.dll?vendor=0&keywords=SS-3GL13PT
54
461Printrboard Asian dealElectronicsGEEETECH deals49.949.9http://www.geeetech.com/new-version-reprap-printerboard-reprap-electronics-sets-p-653.html
55
4739Metal crimpsElectronicsConnectors for Printrboard0.145.46http://www.digikey.com/product-detail/en/0008500114/WM1114-ND/26475?cur=USD
56
4864-pin housingElectronicsConnectors for Printrboard0.191.14http://www.digikey.com/product-detail/en/0022013047/WM2002-ND/26435?cur=USD
57
4933-pin housingElectronicsConnectors for Printrboard0.170.51http://www.digikey.com/product-detail/en/0022013037/WM2001-ND/26433?cur=USD
58
5052-pin housingElectronicsConnectors for Printrboard & Hotend0.120.6http://www.digikey.com/product-detail/en/0022013027/WM2000-ND/26431?cur=USD
59
5114-pin headerElectronicsConnectors for Printrboard0.420.42http://www.digikey.com/product-detail/en/0022272041/WM4113-ND/1130579
60
5242-pin headerElectronicsHotend connectors0.251http://www.digikey.com/product-detail/en/0022272021/WM4111-ND/1130577
61
53218 gauge wiresElectronicsHeat Bed & Hotend if it's not supplied during purchase00Local electronic store
62
54424 gauge wiresElectronicsWires for Printrboard, 2 - 4 colors00Local electronic store
63
551ATX Power SupplyElectronics12vDC with at least 20 amps14.9914.99http://www.microcenter.com/product/349702/EL_Series_400W_ATX_Power_Supply
64
562TensionerHardwarePulley drive system0.30.6
65
571Pulley screwsHardwarePulley drive system0.350.35
66
581Raptor GearHardwareExtruder (Sub Assembly)7.57.5
67
591SpringHardwareExtruder (Sub Assembly)33
68
69
Total Printed Parts36Hardware Total Cost86.96
70
Total Vitamin
286Electronics Total Cost144.77
71
Total Electronics76Total Cost231.73
72
TOTAL Parts398
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
Loading...
 
 
 
BOM
Master Data Sheet